
 
Water Environment Research, Volume 81, Number 10—Copyright © 2009 Water Environment Federation 

1696 

Textiles 
 

Agostina Chiavola* 

 

ABSTRACT: A review of the literature published in 

2008 on topics relating to wastewater treatment issues and 

technologies in the textile industries is presented. After a 

brief overview of the BATTLE project, the review is 

divided into the following sections: physico-chemical, 

biological and combined processes. 

 

KEYWORDS: bacterial, color, decolorization, 

degradation, dyes, textiles. 

 

doi:10.2175/106143009X12445568400296 

 

BATTLE Project 

The BATTLE project (Best Available 

Techniques for Water Reuse in Textile SMEs) is a LIFE 
[...]
adsorbents, chitosan was the most effective showing a 

maximum dye uptake of 471.6 mg/g at 45°C. The 

equilibrium adsorption of C.I. Acid Blue 25 by a cationized 

starch-based (MRS) adsorbent was reported by Gimbert et 

al. (2008). This material exhibiting an interesting capacity 

although the value was temperature-dependent. According 

to Gong et al. (2008), rice straw esterified 

thermochemically with citric acid (CA) was an excellent 

Methylene Blue sorbent. The optimal pH was 3 and above. 

For the 250 mg/L MB solution, 1.5 g/L or up of the sorbent 

could almost completely remove the dye from aqueous 

solutions.  

Dead Penicillium chrysogenum mycelium was 

used for the removal of three anionic dyes: Acid Orange 8 

(AO8), Acid Blue 45 (AB45) and Reactive Orange 16 

(RO16). The biomass surface was modified with 

polyethylenimine (PEI) and cross-linked with 

glutaraldehyde for enhanced anionic dye sorption. 

Compared to the pristine biomass, the maximum adsorption 

capacity of the surface-modified biomass for AO8, AB45 

and RO16 increased from 33, 18 and 25 mg/g, respectively, 

to 352, 196 and 338, mg/g (Low et al., 2008).  

 

Biological Processes 

Bacterial Processes.  A new dye-degrading 

strain, Bacillus fusiformis, was characterized and identified 

by Kolekar et al. (2008) from an effluent contaminated site 

of textile dyeing industry. The strain showed the ability to 

tolerate and degrade azo dyes, Disperse Blue 79 (DB79) 

and Acid Orange 10 (AO10) under anoxic conditions. 

Complete mineralization of DB79 and AO10 at the 

concentration of 1.5 g/L was observed within 48 h.  

A consortium-GB containing two 

microorganisms, Galactomyces geotrichum MTCC 1360 

and Bacillus species VUS, was able to degrade sulfur-

containing dye Brilliant Blue G (BBG), optimally at pH 19 

and temperature at 50°C. Malt extract, peptone and beef 



 
Water Environment Research, Volume 81, Number 10—Copyright © 2009 Water Environment Federation 

1714 

extract were found to be the best carbon and nitrogen 

sources. The analysis of degradation products showed 

formation of new and different products by consortium and 

pure cultures, when incubated with BB G for 5 h (Jadhav et 

al., 2008). According to Jadhav et al. (2008) Galactomyces 

geotrichum MTCC 1360 was able to achieve 100% 

decolorization of a toxic azo dye Methyl Red (100 mg/L) 

within 1 h in deionized water at 30°C. The degradation was 

possible in a wide range of pH values (3-12) and 

temperature (5-50°C). Addition of 1 g/L molasses in 

deionized water made decolorization possible in only 10 

min. Carvalho et al. (2008) assessed biodecolourisation of 

an azo dye by anaerobic cultures using liposomal textile 

levelling agent as primary substrate. Liposomes seemed to 

facilitate the uptake of the dye Acid Orange 7 (AO7) by 

anaerobic biomass leading to a fast decolourisation. By 

contrast, the presence of dye (60-300 mg/L) caused a 

decrease in the COD degradation rate (4.1-2.5 g COD 

removed /L•d for 60 and 300 mg/L of dye, respectively).  

A novel bacterial consortium (TJ-1) which could 

decolorize Acid Orange 7 (AO7) and many other azo dyes, 

was developed by Joshi et al. (2008) In TJ-1 three bacterial 

strains were identified as Aeromonas caviae, Proteus 

mirabilis and Rhodococcus globerulus by 16S rRNA gene 

sequence. AO7 degradation was observed under 

microaerophilic conditions in the presence of organic 

carbon source. Either yeast extract (YE) alone or a 

combination of YE and glucose resulted in higher 

decolorization. More than 90% decolorization was 

achieved eve at 200 mg/L within 16 h. Deng et al. (2008) 

isolated and characterized a new strain of Bacillus cereus, 

DC11), capable of decolorizing a broad-spectrum of dyes. 

High decolorization efficiency (95-98%) was obtained 

within 6 h of incubation for 100 µM Acid Blue 25 

(anthraquinone dye), 4 h for 55 µM Malachite Green 

(thiphenylmethane dye), and 2 h for 750 µM Basic Blue X-

GRRL (azo dye) at 20-45°C and neutral pH under 

anaerobic conditions.  

A microbiological evaluation was performed by 

Lima et al. (2008) on two Brazilian treatment plants, one in 

the polyester dyeing unit wastewater (25 m3/h), and the 

other one in the wastewater from a cotton laundry and 

finishing. (4 m3/h). Qualitative and quantitative evaluations 

of the present microfauna in the aeration tank were 

correlated with the typical parameters of operational 

control and performance. The results have confirmed the 

existence of specific microfauna for each type of textile 

effluent showing also a significant change in the relative 

percentage of the different groups of microorganisms 

during the acclimatization of the sludge. 

Eight different commonly employed textile dye 

auxiliaries, namely two dye carriers (Carrier A: a mixture 

of isobutanol and tetra propylene benzene sulphonate; 

Carrier B: a mixture of butyl benzoate and dodecyl 

benzene), two biocidal finishing agents (Biocide A: a 

2,4,4’-trichloro-2’-hydroxydiphenyl ether; Biocide B: a 

nonionic diphenyl alkane derivative), two tannin 

formulations (Tannin A: a condensation product of aryl 

sulphonate; Tannin B: tannic acid), and two dispersing 

agents (Dispersing Agent A: a naphthalene sulphonic acid 

derivative; Dispersing Agent B: a lignin sulphonate 

derivative) were investigated in terms of toxicity and 



 
Water Environment Research, Volume 81, Number 10—Copyright © 2009 Water Environment Federation 

1715 

recalcitrance in a comparative manner. The acute toxicity 

of dye auxiliaries was assessed by employing either 

Daphnia magna (water flea) or Phaedactylum tricornutum 

(marine microalgae). The results related to the activated 

sludge inhibition test were presented (Germirli Babuna et 

al., 2008).  

Sludge sample from biological treatment plant of 

a textile industry was acclimatized for decolourisation of 

azo dye Direct Black 38 (DB38). A continuous culture 

experiment showed that the acclimatized sludge could 

decolourize 76% of 100 mg/L DB38 (Bafana et al., 2008). 

A novel bacterial strain capable of decolorizing reactive 

textile dye Red BLI was isolated by Kalyani et al. (2008) 

from the soil sample collected from contaminated sites of 

textile industry. The bacterial isolate was identified as 

Pseudomonas sp. SUK1 and was able to perform Red BLI 

(50 mg/L) decolorization efficiency of 99.28% within 1 h 

under static anoxic condition, at pH in the range of 6.5-7.0 

and 30°C. Bafana et al. (2008) isolated an Enterococcus 

gallinarum strain from the effluent of the treatment plant of 

a textile industry based on its ability to decolourize C.I. 

Direct Black 38 (DB38). The strain was found to 

decolourize even under aerobic conditions, degrading 

resulting benzidine by deamination and utilizing the NH3 

released as sole source of nitrogen for growth.  

Decolorization and degradation of polyazo dye 

Direct Black 22 (DB22) was carried out by Mohana et al. 

(2008) by distillery spent wash degrading mixed bacterial 

consortium, DMC. Response surface methodology (RSM) 

involving a central composite design (CCD) in four factors 

was successfully employed for the study and optimization 

of the decolorization process. Under optimized conditions, 

the consortium was able to decolorize the dye almost 

completely (>91%) within 12 h. According to Dafale et al. 

(2008), anaerobic acclimatization of activated sludge from 

a textile effluent treatment plant to high concentration of 

Reactive Black 5 (RB5) could effectively decolorize RB5 

dye solutions. The strains viz. Pseudomonas aeruginosa 

and Bacillus circulans and other unidentified laboratory 

isolates  (NAD1 and NAD2) were predominantly present in 

the microbial consortium. The optimum inoculum 

concentration for maximum decolorization was found to be 

1-5 mL of 1800±50 mg/L Mixed Liquor Suspended Solids 

(MLSS) and 37°C. The biomass showed efficient 

decolorization even in the presence of 10% NaCl, as tested 

with RB5. Hong et al. (2008) refer that four strains of 

dissimilatory azoreducing bacteria (DARBs), isolated from 

activated sludge of a textile-printing wastewater treatment 

plant, could reduce azo compound by coupling oxidation of 

several electron donors.  

Russo et al. (2008) assessed two enzyme-based 

process for the conversion of the anthraquinone dye 

Remazol Brilliant Blue R. A crude laccase mixture from 

Pleurotus ostreatus was immobilised on EUPERGIT C 

250L©, an acrylic resin with epoxy functionalities. Two 

different fixed bed were used to assay the solid biocatalyst 

activity and to characterize the dye conversion kinetics. 

The kinetics of dye conversion were in line with a product-

inhibited kinetic model. The kinetics model were 

implemented to describe dye conversions in a continuous 

fixed bed reactor (CFBR), operated with immobilised 

laccase, and in a stirred tank reactor (STR), operated with 



 
Water Environment Research, Volume 81, Number 10—Copyright © 2009 Water Environment Federation 

1716 

free laccases. The CFBR option enabled the remediation of 

a wastewater volume larger than the one processed in the 

STR under comparable conditions.  

You et al. (2008) studied the performance of 

sequencing batch reactor (SBR), aerobic membrane reactor 

(AMBR), anaerobic-oxic membrane bioreactor (AOMBR) 

and AOMBR/reverse osmosis (AOMBR/RO) to treat a 

synthetic textile wastewater containing Reactive Black 5 

(RB5). After 2 years process operation, the average 

Suspended Solids (SS) and Biochemical Oxygen Demand 

(BOD) concentration of the effluent showed that membrane 

processes did perform an excellent removal efficiency. In 

addition, it was found that the anaerobic tank of AOMBR 

and AOMBR/RO could lower the COD concentration. The 

study also isolated higher decolorization performance 

microorganisms. An up-flow biological aerated filter 

packed with two layers media was used by Liu et al. (2008) 

for tertiary treatment of textile wastewater secondary 

effluent. Good performance of the reactor were achieved 

and the average COD, NH4
+-N and Total Nitrogen in the 

effluent were 31, 2 and 8 mg/L, respectively. The dissolved 

oxygen (DO) concentration showed to play a crucial role in 

substrate removal: the increase of DO concentrations 

resulted in higher performances for carbon and ammonia 

removal.  

A sequential anaerobic/aerobic reactor system 

was used by Işik and Sponza (2008) to treat a simulated 

textile wastewater containing azo dyes (mixing of 50 mg/L 

of Reactive Black 5, 50 mg/L of Direct Red 28, 50 mg/L of 

Direct Black 38, 50 mg/L Direct Brown 2 and 50 mg/L of 

Direct Yellow 12 as 250 mg/L of total concentration), 

soluble starch, carboxymethyl cellulose (CMC), acetic acid, 

glucose, salts, acids and other additives. COD and color 

removal efficiencies between 87 and 91% and between 84 

and 91% were obtained at a total HRT of 19.17 and 1.22 d, 

respectively.  

According to Somasiri et al. (2008), an upflow 

anaerobic sludge blanket (UASB) treating a real textile 

wastewater (RTW) showed an efficiency over 90% in 

reducing COD. The activities of the anaerobic granules 

were not affected by the recalcitrant nature and high pH of 

the RTW. Bulc and Ojstrşek (2008) examined the treatment 

efficiency of constructed wetlands (CW) for the dye-rich 

textile wastewater with special focus on color reduction. 

The average treatment efficiency of the CW were: 84% 

COD, 66 BOD5, 89% TOC, 87% Ntot, 88% sulphate, 80% 

anionic surfactants, 93% total suspended solids (TSS) and 

90% color. Sandhya et al. (2008) showed effectiveness of a 

microaerophilic–aerobic hybrid reactor in the treatment of 

textile wastewater. COD and color were reduced to 82-94% 

and 99%, respectively. When operated at the highest 

loading of 16.4 g COD/L•d, the reactor obtained 80% COD 

and 72% color removal.  

Fungal Processes.  Dyes belonging to the mono-, 

di-, tri- and poly-azo as well as anthraquinone and mono-

azo Cr-complexed classes, were employed by Ciullini et al. 

(2008) for a comparative enzymatic decolorization study 

using the extracellular crude culture extracts from the white 

rot fungus Funalia (Trametes) trogii grown on different 

culture media. Besides, activators were used able to trigger 

different levels of expression of oxidising enzymes: laccase 

and cellobiose dehydrogenase. Laccase containing extracts 



 
Water Environment Research, Volume 81, Number 10—Copyright © 2009 Water Environment Federation 

1717 

were capable to decolorize some dyes from all different 

classes analysed, whereas the recalcitrant dyes were 

subjected to the combined action of laccase and the 

chemical mediator HBT, or laccase plus cellobiose 

dehydrogenase.  

A total of 37 strains of aquatic hyphomycetes and 

95 fungal isolates derived from diverse freshwater 

environments were screened on agar plates for the 

decolorization of the disazo dye Reactive Black 5 (RB5) 

and the anthraquinone dye Reactive Blue 19 (RB19). The 

decolorization of 9 azo and 3 anthraquinone dyes by 9 

selected aquatic fungi was subsequently assessed in liquid 

test system. The majority of dyes were decolorized by 

several mitosporic aquatic isolates at rates essentially 

comparable to those observed with the most efficient white 

rot fungus (Junghanns et al., 2008). The ability of two new 

white rot fungi Scizophyllum commune IBL-06 and 

Ganoderma lucidum IBL-05 to decolorize direct dye Solar 

Golden Yellow R (SGY) was demonstrated by Asgher et al. 

(2008) using Kirk’s basal salts medium. In initial time 

course study, the maximum decolorization (73%) of SGY 

was caused by S. commune IBL-06 after 6 d incubation at 

pH 4.5 and 35°C. Supplementation of the medium with 

additional carbon sources enhanced dye decolorization. 

Addition of glucose gave the best results: complete 

decolorization was achieved after only 2 d of incubation. 

 

Combined Processes 

The granular activated carbon (GAC)-Sequencing 

Batch Reactor (SBR) system was applied by 

Sirianuntapiboon and Sansak (2008) to treat both synthetic 

and raw textile wastewater (STWW and TWW, 

respectively) containing direct dyes (Direct Blue 201 and 

Direct Red 23) under various concentrations of biomass 

and dyestuffs. The optimal operating conditions were found 

to be 3000 mg/L of Mixed Liquor Suspended Solids 

(MLSS), Hydraulic Retention Time (HR) of 7.5 d and 40 

mg/L of direct dyes. The highest removal efficiency was 

obtained with STWW. By contrast, the system with TWW 

showed quite low BOD5 and dye removal efficiencies; 

however, its efficiency could be increased by adding 

carbon sources.  

A laboratory-scale biological activated carbon 

(BAC) process was used to treat a reactive azo dye 

(Reactive Red 22, RR22) by Pseudomonas luteola. The 

BAC-reactor removed 89% of RR22 while P. luteola and 

suspended P. luteola reached a maximum growth rate at a 

steady-state condition. The P. luteola biofilm 

bioregenerated the activated carbon by lowering the RR22 

concentration at the biofilm/activated carbon interface (Lin 

and Leu, 2008). Mezohegyi et al. (2008) studied the 

anaerobic decolourisation of azo dye Acid Orange 7 (AO7) 

in a continuous upflow stirred packed-bed reactor (USPBR) 

filled with biological activated carbon (BAC). The 

application of appropriate stirring in the carbon bed 

resulted in an increase of azo dye bioconversion up to 96% 

in 0.5 min, compared to unstirred reactor.  

The decolorization of aqueous solutions 

Methylene Blue (C.I. Basic Blue 9), due to the presence of 

nanocrystalline Bi2S3, supported on SiO2 submicron 

particles, was investigated by Albuquerque et al. (2008). 

For this decolorization process, two distinct characteristics, 



 
Water Environment Research, Volume 81, Number 10—Copyright © 2009 Water Environment Federation 